
 

25 JANUARY 2017 

This publication was produced for review by the United States Agency for International 
Development. It was prepared by Deloitte Consulting LLP. The author’s views expressed 
in this publication do not necessarily reflect the views of the United States Agency for 
International Development or the United States Government. 

HANDBOOK ON EXISTING BEST 
PRACTICES AND INNOVATIVE 
WASTE WATER TREATMENT/WATER 

REUSE TECHNOLOGIES  

USAID GOVERNING FOR GROWTH (G4G) IN GEORGIA 

 



 

USAID | GOVERNING FOR GROWTH (G4G) IN GEORGIA 
HANDBOOK ON EXISTING BEST PRACTICES AND INNOVATIVE WASTE WATER TREATMENT/WATER REUSE 
TECHNOLOGIES  
 i 

HANDBOOK ON EXISTING BEST 

PRACTICES AND INNOVATIVE 
[...]
 Grease traps should be applied where considerable amounts of oil and 
grease are discharged.  

 Screening is essential where solid waste may enter a sewer system, 
or at the entrance of treatment plants.  

 A grit chamber helps prevent sand deposits and abrasion in waste 
water treatment plants.  

Energy use: 

 None or low energy use 

Typical pollution reduction: 
BOD: 0 – 5 % 
TSS: 5 – 35 % 
Ntot: 0 – 10 %  

 
4.3. Waste water treatment 

2. Septic tank 

 

Technology description: 

A septic tank is a watertight chamber made of brick work, concrete or plastic. 
Septic tanks are used for pre-treatment of waste water with a high content of 
settleable solids, typically for effluent from domestic sources. Liquid flows 
through the tank and heavy particles sink to the bottom, while scum (mostly 
oil and grease) floats to the top. Over time, the solids that settle to the bottom 
are degraded anaerobically. However, the rate of accumulation is faster than 
the rate of decomposition, and the accumulated sludge and scum must be 
periodically removed. Settling and anaerobic processes reduce solids and 
organics, but the treatment is only moderate. Effluent is infiltrated into the 
ground or transported via a sewer to a (semi-) centralised treatment plant. 
Accumulating faecal sludge needs to be dug out the chamber regularly and 
correctly disposed of.  

Operation and Maintenance: 

 Should be checked for water tightness. Scum and sludge levels regularly 

 Sludge needs to be dug out every 1 – 5 years a discharged properly. 

 No skilled personnel required 

Advantages: 

 Simple and robust technology, long service life 

 No electrical energy is required 

 Little space and small area required (underground)  

Disadvantages: 

 Low reduction in pathogens, solids and organics 

 Regular desludging must be ensured 

 Effluent and sludge require further treatment 

 Two or more separate WWTPs 

Relative costs: 

 Moderate O&M costs 

 Moderate capital costs 

Suitability: 

 No for area with high level of groundwater of flooding areas 

 This technology is most commonly applied at the household level.  

 Larger, multi-chamber septic tanks can be designed for groups of 
houses, public buildings 

Energy use: 

 None 

Typical effluent reduction: 
BOD: 30 – 60 % 
TSS: 50 – 75 % 
Ntot: 0 – 10 % 

 
4.3. Waste water treatment 

3. Imhoff tanks 

 

Technology description: 

Imhoff tanks are used for domestic or mixed waste water. The Imhoff tank 
consists of a two-story tank in with sedimentation is accomplished in the 
upper compartment and digestion of the settled solids is accomplished in the 
lower compartment.  

Sludge then falls through an opening at the bottom into the lower tank where 
it is digested anaerobically. Methane gas is produced in the process and is 
prevented from disturbing the settling process by being deflected by baffles 
into the gas vent channels.  

Effluent is odorless because the suspended a dissolved solid in the effluent 
do not come into contact with the active sludge. When sludge is removed it 
needs to be further treated in drying beds or other such device for pathogen 
control.  



 

 
36 

Operation and Maintenance: 

 Requires removal of scum and sludge at a regular interval 

Advantages: 

 Improved effluent quality compared to septic tank 

 Low land space required 

 Resistant against organic shock loading  

 No energy required  

Disadvantages: 

 Effluent requires further treatment step 

 Relatively deep tanks are required, possible problems with 
underground water 

 Complicated design then septic tank 

Relative costs: 

 Low capital costs but higher the septic tank 

 Low O&M costs 

Suitability: 

 Relatively small scale on site industrial waste and sewage 

 This technology is most commonly applied for groups of houses and/or 
public buildings (e.g., schools) 

Energy use: 

 Energy generated (biogas) but not captured 

Typical effluent reduction: 
BOD: 30 – 50 % 
TSS: 50 – 70 % 
Ntot: 0 – 10 % 

 
4.3. Waste water treatment 

4. Waste water stabilisation ponds 

 

Technology description: 
Waste or Waste Water Stabilization Ponds (WWSPs) are large, man-made 
water bodies in which blackwater, greywater or faecal sludge are treated by 
natural occurring processes and the influence of solar light, wind, 
microorganisms and algae. The ponds can be used individually, or linked in a 
series for improved treatment. There are three types of ponds, (1) anaerobic, 
(2) facultative and (3) aerobic (maturation), each with different treatment and 
design characteristics. WWSPs are low-cost for O&M and BOD and 
pathogen removal is high. However, large surface areas and expert design 
are required. The effluent still contains nutrients (e.g. N and P) and is 
therefore appropriate for the reuse in agriculture , but not for direct recharge 
in surface waters. 

Operation and Maintenance: 
Very simple. Removing vegetation (to prevent BOD increase and mosquito breath) scum and floating vegetation from pond surfaces, keeping inlets 
and outlets clear, and repairing any embankment damage. 

Advantages: 

 Resistant to organic and hydraulic shock loads 

 High reduction of solids, BOD and pathogens 

 Low operating cost 

 No electrical energy required 

 No real problems with flies or odours if designed and 
maintained correctly 

 Can be built and repaired with locally available materials 

 Effluent can be reused in aquaculture or for irrigation in 
agriculture 

Disadvantages: 

 Requires large land area 

 High capital cost depending on the price of land 

 Requires expert design and construction 

 Sludge requires proper removal and treatment 

 De-sludging (normally every few years)  

 Mosquito control required 

 If the effluent is reused, salinity needs to be monitored 

 Not always appropriate for colder climates 

Relative costs: 

 Low capital costs where land prices are low 

 Low O&M costs 

Suitability: 

 For countries with no very cold climate 

 For low requirement effluent quality 

 For all types of waste water (industrial, sewage) 

Energy use: 

 Very low or no energy use  

Typical effluent reduction: 
BOD:  70 - 90 % 
TSS: 70 – 80 % 
Ntot: 30 – 60 %  

 
4.3. Waste water treatment 

5. Sedimentation tanks 

 

Technology description: 
The main purpose of a sedimentation tank (settler) is to facilitate 
sedimentation by reducing the velocity and turbulence of the waste water 
stream. Settlers are circular or rectangular tanks that are typically designed 
for a hydraulic retention time of 1.5-2.5 h. The tank should be designed to 
ensure satisfactory performance at peak flow. In order to prevent eddy 
currents and short-circuiting, as well as to retain scum inside the basin, a 
good inlet and outlet construction with an efficient distribution and collection 
system (baffles, weirs or T-shaped pipes) is important. Large primary 
clarifiers are often equipped with mechanical collectors that continually 
scrape the settled solids towards a sludge hopper in the base of the tank, 
from where it is pumped to sludge treatment facilities. A sufficiently sloped 
tank bottom facilitates sludge removal. Scum removal can also be done 
either manually or by a collection mechanism. 

Operation and Maintenance: 
In settler regular sludge removal is necessary to prevent septic conditions and the build-up and release of gas which can hamper the sedimentation 



 

 
37 

process by re-suspending part of the settled solids. Sludge transported to the surface by gas bubbles is difficult to remove and may pass to the 
next treatment stage. Frequent scum removal and adequate treatment/disposal is also important. Skills and technological knowledge are required 

Advantages: 

 Simple and robust technology 

 Efficient removal of suspended solids 

Disadvantages: 

 Frequent sludge removal 

 Effluent, sludge and scum require further treatment 

 Short-circuiting can be a problem 

 Little organic and nutrient removal  

Relative costs: 

 High capital and O&M costs in large-scale units 

 Low capital and O&M cost in small-scale units 

Suitability: 

 For all types of waste water (industrial, sewage) with high content of 
suspended solids 

 If further technology step requires low load of solid waste water 
(trickling filter, MBR, etc)  

Energy use: 

 Depends on unit size and installed technology 

Typical pollution reduction: 
BOD: 20 - 40 % 
TSS: 30 – 60 % 
Ntot: 5 – 20 % 

 
4.3. Waste water treatment 

6. Constructed wetland (Reed Bed Systems) 

 

Technology description: 

Constructed wetlands are engineered wetland systems which can treat a 
variety of waste effluents: domestic waste water, agricultural runoff, 
stromwater and even industrial effluents. Treatment takes place through a 
variety of complex natural chemical, physical and biological processes, 
including sedimentation, precipitation, adsorption, assimilation from the 
plants and microbiological activity. The system utilizes aquatic plants, such 
as Phragmites reeds, bulrushes and cattails. A cost-effective system is 
designed to work under gravity, thus minimizing any need for pumps or other 
electrical devices. The flow may be either horizontal or vertical and, in the 
case of horizontal flow wetlands, may be either above or below the surface. 

Operation and Maintenance: 
Relatively simple for constructing and operation, but some technical skills and technological knowledge are required 

Advantages: 

 Utilisation of natural processes 

 High reduction of BOD, suspended solids and pathogens 

 Ability to nitrify due to good oxygen transfer 

 Less clogging than in a Horizontal Subsurface Flow 
Constructed Wetland 

 Requires less space than a Free-Water Surface or 
Horizontal Flow Wetland 

Disadvantages: 

 Requires a large land area 

 Little nutrient removal 

 Risk of clogging, depending on pre- and primary treatment 

 Long start-up time to work at full capacity 

 Requires expert design and construction supervision 

 Not very tolerant to cold climates 

 Effective pre-treatment required 

Relative costs: 

 Low capital costs where sand and land prices are low 

 Low O&M costs then activated sludge systems 

Suitability: 

 For small plant size  

 For all types of waste water (industrial, sewage) 

 Obviously applied for pretreated sewage in lower size (10 – 2000 p.e) 
or as a post-treatment plant 

Energy use: 

 Very low or no energy use  

Typical effluent reduction: 
BOD:  70 - 90 % 
TSS: 75 – 85 % 
Ntot: 40 – 80 % 

 
4.3. Waste water treatment 

7. Coagulation and floculation 

 

Technology description: 

Coagulation-flocculation is a chemical water treatment technique typically 
applied prior to sedimentation and filtration (e.g. rapid sand filtration) to 
enhance the ability of a treatment process to remove particles. Coagulation is 
a process used to neutralise charges and form a gelatinous mass to trap (or 
bridge) particles thus forming a mass large enough to settle or be trapped in 
the filter. Flocculation is gentle stirring or agitation to encourage the particles 
thus formed to agglomerate into masses large enough to settle or be filtered 
from solution. 

Operation and Maintenance: 

 Requires trained operators for effective maintenance 

Advantages: 

 Simplicity and cost-effectiveness 

 Separates many kind of particles from water 

Disadvantages: 

 Input of chemicals required 

 Qualified personnel required for design (e.g. construction of chambers 



 

 
38 

 Enhances filtration process 

 Uses abundant and low cost chemicals 

and dosage of chemicals) and system maintenance 

 Transfer of toxic compounds into solid phase and formation of sludge 
that has to be treated subsequently 

 Relatively time consuming process 

Relative costs: 

 High capital costs 

 Moderate - high O&M costs 

Suitability: 

 For wastewater with high content of dissolved and suspended particles 

Energy use: 

 Low to moderate energy use  

Typical effluent reduction: 
BOD: 30 – 80 % 
TSS: 65 – 90 % 
Ntot: 10 – 20 % 

 
4.3. Waste water treatment 

8. Neutralisation 

 

Technology description: 

Neutralization is the process of adjusting the pH of water through the addition 
of an acid or a base, depending on the target pH and process requirements. 
Some processes such as boiler operations and drinking water standards 
need neutral water at a pH of 7. Water or wastewater is generally considered 
adequately neutralized if: 

‒ its damage to metals, concrete, or other materials is minimal;  
‒ it has little effect on fish and aquatic life;  
‒ it has no effect on biological matter (i.e., biological treatment 

systems). 

Operation and Maintenance: 

 Requires trained operators for effective maintenance 

Advantages: 

 Separates many kind of metals from water 

 Enhances biological processes 

Disadvantages: 

 Qualified personnel required for dosage of chemicals and system 
maintenance 

 Input of chemicals (acid or alkaline) required 

 Transfer of dissolved metals into solid phase and formation of sludge 
that has to be treated subsequently 

 Relatively time consuming process 

Relative costs: 

 Moderate capital costs 

 Moderate - high O&M costs (depends on chemical costs) 

Suitability: 

 For wastewater with high content of metals or with extremely pH 
values (low then 5,5 or higher then 9,0) 

Energy use: 

 Low energy use  

Typical effluent reduction: 
BOD: 10 – 30 % 
TSS: 0 – 30 % 
Ntot: 0 % 

 
4.3. Waste water treatment 

9. Flotation 

 

Technology description: 

Flotation is a treatment process that clarifies wastewaters (or other waters) 
by the removal of suspended matter such as oil or solids. The removal is 
achieved by dissolving air in the water or wastewater under pressure and 
then releasing the air at atmospheric pressure in a flotation tank basin. The 
released air forms tiny bubbles which adhere to the suspended matter 
causing the suspended matter to float to the surface of the water where it 
may then be removed by a skimming device. 

Flotation is very widely used in treating the industrial wastewater effluents 
from oil refineries, petrochemical and chemical plants, natural gas processing 
plants, paper mills, general water treatment and similar industrial facilities.  

Operation and Maintenance: 

 Requires trained operators for effective maintenance  

Advantages: 

 Separates many kind of suspended solids 

 More effective treatment than sedimentation process 

 Low surface requirements than sedimentation process   

 Obviously higher concentration of floated sludge than after 
sedimentation 

Disadvantages: 

 Qualified personnel required for system maintenance 

 Higher energy demand 

Relative costs: 

 Moderate capital costs 

 Moderate O&M costs 

Suitability: 

 For wastewater with high content of suspended solids with bad 
sedimentation characteristics 

Energy use: Typical effluent reduction: 



 

 
39 

 Higher energy use  BOD: 10 – 30 % 
TSS: 50 – 90 % 
Ntot: 0 % 

 
4.3. Waste water treatment 

10. Activated sludge systems – Sequential Batch reactors (SBR) 

 

Technology description: 

The process can be operated in batches, where the different conditions are 
all achieved in the same reactor but at different times. The treatment consists 
of a cycle of five stages: fill, react, settle, draw and idle. During the reaction 
type, oxygen is added by an aeration system. During this phase, bacteria 
oxidize the organic matter just as in activated sludge systems. Thereafter, 
aeration is stopped to allow the sludge to settle. In the next step, the water 
and the sludge are separated by decantation and the clear layer 
(supernatant) is discharged from the reaction chamber. At least two tanks are 
needed for the batch mode of operation as continuous influent needs to be 
stored during the operation phase. Very small systems (e.g. serving small 
settlements) may apply only one tank. In this case, the influent must either be 